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4.0 OPERATING INSTRUCTIONS

The GBC Shredmaster 1036S shredder can shred most office paper
documents, staples, and standard paper clips. The shredding of
other metal items may damage the shredder. Plastic materials such
as charge cards, covers, inserts, and film may be shredded
occasionally, however, extended shredding of such materials will
pPrematurely dull the cutters,

The shredder control panel is shown in figure 4.0.1. To start
shredding, press the green "ON" push button and feed the paper to
be shredded into the throat of the shredder. Never exceed the

maximum capacity of the shredder. To turn the shredder off press
the red "OFF/REV" push button.

When the shred bag becomes full, the bag sensor flap will
automatically turn the shredder off. To resume shredding push the
shreds down into the bag or replace it, and then press the green
"ON" push button.

If too much paper is inserted into the feed throat, the shredder
will automatically reverse to eject the paper, and turn off. To
resume shredding, reduce the number of sheets to be shred and
depress the green "ON" push button. To clear a severe jam that is
not automatically ejected by the shredder, reverse the shredder
by depressing the "OFF/REVERSE"™ push button while pulling firmly
on the paper in the throat, or rock the paper through the cutters
by alternately depressing the green "ON" and red "OFF/REVERSE"
Push buttons. In cases of severe jams the thermal overload
circuit of the motor may be trigged and the unit wiill appear to
be "dead"., Wait a few minutes and allow the motor to cool and
then clear the jam,

Figure 4.0.1
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FIGURE 8.2

UPPER FLANGE PBEARING

PART NAME

BASEBOARD . . . .
METAL CLADDING. .
HEADSTOCK . . . .
UPPER CUTTER. . .
LOWER CUTTER. . .
MOTOR “. « « .« . .
TAILSTOCK . . . .
CAPACITOR . . . .
STRAP, CAPACITOR.
SCREW #8-32 . . .
NUT #8-32 . . . .
POWER CORD. . . .
STRAIN RELIEF . .
INTERRUPTER BOARD

SCREW #4-40¢ X 3/8" LONG

NUT #4-40 . .

PRINTED CIRCUIT BOARD
SCREW #6-32 X 3/4" LONG

SENSOR HARNESS., .
SWITCH HARNESS. .
POWER HARNESS

RESISTOR. .l=5 O#M

SCREW #4-40 X 1/4" LONG

GROUND SCREW. . .
GROUND WASHER . .
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1132547
1852817
1130983
1130994
1931604
1146792
1146793
1146794
1902809
1131147
1122005
1802821
1924804
1903022
1132542
1831001
1907608

CUTTER GEAR

KEY . .
LOCKNUT

FIGURE 8.4
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LOCKWASHER.

GRIP RING

FLAP., .

FLAP BAR.
ACTUATOR,

SCREW $#8-32 x 3%3
FLAP SWITCH
INSULATOR,

SCREW #4-40 X 1/2" LONG

SPACER.

SCREW #6-32 X 3/8" LONG

SPACER.

CABLE CLAMP
SCREW #6-32 X 3/8“ LONG
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FIGURE 8.3

PART NAME

Y,
BOLT 5/16-18 X 1% LONG.

LOCKNUT 5/16 X 18
CUTTER DRIVE GEAR
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RADIUS KEY 3/16" X 5/8" LONG.

GRIP RING ,

SCREW #8-32 X 1/4" LONG

LOCKWASHER,

>

INTERRUPTER DISC.

INTERRUPTER BRACKET
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SCREW #10-32 X 1/2" LONG.

LOCKWASHER.

Scey
Scresw
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FIGURE 8.5
INDEX PART
NO. NUMBER PART NAME QUANTITY
1 “114Qsu> SUPPORT, STRIPPER . . . . . . . 2
2 1907101 SCREW #10-32 X 3/8" LONG. e e e . 22
3 1132540 PAPER GUIDE ASSEMBLY. . . . . . . . 1
4 1132539 LOWER STRIRPER. . . . . e e 1
5 1132538 UPPER STRIPPER. . . . . . . e 1
6 A0S SCREW #6-32 X 3/8". . . . . . . . . 2
7 o) SCREW #6-32 X 3/8". ¢ e e e e e 3- X
8 1926801 NUT #6-32 . .+ v 4o o o o o o o v o . 4
9 1132554 PAPER GUIDE . . . . . . . e e e e 2
10 1139329 LOOP FASTENER . . . . . . e e e 1
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FIGURE 8.6

INDEX PART
NO. NUMBER PART NAME QUANTITY

1 11 AARN25 CARTON. v v v v 4 o o o o o o o o o . 1

2 1129489 BASE PAD:. v v o « o o o o o o o o o . 4

3 1129487 TUBE. & ¢ ¢ ¢ ¢ 4 o v o o o o o o o . 1

4 1145153 INSTRUCTION MANUAL. . v & o « o . . . 1

5 1951915 SCREW, 1/4-20 X 2" LONG . . . . . . . 4

6 1925118 WASHER. « +v ¢ v v 4 v v o o o o o o . 4

7 1129488 BOTTOM PAD. . &+ v v 4 o o o o o o u . 1
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